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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.27 1.27 2.98 2.96 497 4.78 9.78 9.75 - - - -
Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.26 - 2.99 - 4.89 - 9.83 - - - - -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 5

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Ref Level 30.00 dém  Offset 11,00 dB & RBW 100 kHz

= =
v v
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db = RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.20 dBm) ™M1[1] 15.95 dBm)
- 836.4944D MHZ " 836.90980 MHz
= —_ndp 26.00 dB @ N4 26.00 dB
04 A Bl - ATy 1.272700000 MHZ, 104 AN S ] - 1.275500000 MHZ|
I Q factor 657.2] J Q factor \ 655.7
od 0 d
10 df -10 o
20 damf— e X Y v
ey A Vv o N
o \ S
<t} x ks
40 df -40 di
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.4944 MHz 16.20 dam nd8 down 1.2727 MHz ML 35,3098 MHz 15.95 dam nd8 down L2755 MHz
TL 1 835.8566 MHz -9.63 dBm nd8 26.00 dB T1 L B35.6622 MHz -10.28 dBm nd8 26.00 dB
T2 1 837.1294 MHz .69 dBm Q factor 657.2 T2 1 B837.1378 MHz -9.98 dBm Q factor 655.7
L I 4 L [S JL 4 -
ctrum s pectrum &
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.70 dBm) ™M1[1]
1 837.51300 MHz
20 20
R S A 26.00 dB N — ndB 26.00 dB
w0 i N it Tl 2.985000000 MHz| 104 | i I ot - bt 2.967000000 MHZ|
), Q factor 280.6 ] Q factor \ 281.5
ad . 0 \
¥ | T
-10 + -10 d # E
g /
. B 20 di e S =
R0 = -20 dB ———
a0 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 837.513 MHz 18.70 dBm nd@ down 2.985 MHz M1 1 B35.2532 MHz 15.89 dBm nd@ down 2,967 MHZ
TL 1 834.9835 MHz -7.68 dBm nd8 26.00 dB T1 L 835.0135 MHz -10.29 dBm nd8 26.00 dB
T2 1 837.9685 MHz -6.98 dBm Q factor 280.6 T2 1 B837.980S MHz -9.94 dBm Q factor 281.5
L I 4 L [S JL 4 -
Spectrum s pectrum &

Ref Level 20,00 dém  Offset 11.00 db & RBW 100 kHz

o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1 14.07 dBm)
834.60200 MHz
= 26.00 dB @ 43 ndB 26.00 dB
L T B 4.975000000 MHz T R rn B N 4.785000000 MHz|
tad ! 10 di R e ety
] 168.4 / | 174.4
od | od
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10 df ¥ Y 10 d
/ ) i
. \ /
S ¥ (%1 T A A PP 20 dBm AT s
o ey R TS
50
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 837.579 MHz 15.37 dam nd8 down 4.975 MHz ML L £34.6502 MHZ 14.07 dBm nd8 down 4.785 MRz
TL 1 834.022 MHz -10.60 dBm nd8 26.00 dB T1 L 34,062 MHz -12.03 dbm nd8 26.00 dB
T2 1 838.998 MHz -10.88 dém Q factor 168.4 T2 1 B3B.B6B MHZ -12.36 dém Q factor 174.4
L I 4 L [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 5

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

o o
(¥ [¥
Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.53 dBm) ™M1[1] 17.53 dBm)
M1 838.8180 MHZ ML 840.1960 MHz
20 20
~ - ndgl, - 26.00 dB| ndi A 26.00 dB|
o Il dinadus i M 9.790000000 MHZ 04 ~ e e B ey 9.750000000 MHz
i Q factor 85.7] Q factor | 86.2
/ /
od 0 d T
T T{ e
¥ ¥
-tod -10d f T
/ \
—— 20 d i -
~ Eea— IS W N
-30
-40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 20.0 MHz 6.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 838,818 MHz 17.53 dam nd8 down 9.79 MHz ML L B40.196 MHz 17.53 dam nd8 down 9.75 WHz
TL 1 831.585 MHz -8.50 dBm nd8 26.00 dB T1 L B31.565 MHz -8.23 dBm nd8 26.00 dB
T2 1 841.375 MHz -8.78 dBm Q factor BS.7 T2 1 B41.315 MHz -8.62 dBm Q factor 86.2
L I 4 [S JL 4 -
Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM
o o
(¥ [¥
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.86 dBm) ™M1[1] 15.27 dBm)
836.31260 MHz 837.66280 MHz
20 20
i 26.00 dB ndB 26.00 dB
04 JE R S . 1.267100000 MHz| 104 el R A e e O s A 2.997000000 MHz
i 660.0 Q factor \ 279.5
|
o di 4 s 0 di |
A b
-tod N -10d - L
Y ’l \
20 d ya 20 dBm—|————— e
v _— —
e £
-40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 836.3126 MHz 13.86 dsm nd8 down 1.2671 MHz ML 5376628 MHz 15.27 dBm ndB_down 2,997 MHz
TL 1 835.855 MHz -12.20 dbm nd8 26.00 dB T1 L £34.9955 MHz -11.02 dam nd8 26.00 dB
T2 1 837.1322 MHz -12.07 dém Q factor 660.0 T2 1 B837.9925 MHz -10.92 dém Q factor 279.5
L I 4 [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

trum i ectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.13 dBm) ™M1[1] 15.40 dBm)
837.42900 MHz 898.1980 MHz
20 20 1
il 26.00 dB N C 26.00 dB
» s h ¢ Blrn A 4.895000000 MHz . e Ae sk SW'-/‘./'-"V\ 0.830000000 MHZ|
W 71" ¥ Q factor 171.1 0 7 Q factor A 85.3
0 di + 0 d ‘
1 TS
10 d + -10 di ¥
20 d £ 20 d {
/ PV A A
- Dy W e S, . o
-40 ds -40 di
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz 6.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 837.420 MHz 13.13 dem ndB_down 4.895 MHz M1 E38. 108 MHz 15.40 dBm ndB_down 9,83 MHZ
TL 1 834.022 MHz -13.15 dbm nd8 26.00 dB T1 L B3L.665 MHz -10.23 dbm nd8 26.00 dB
T2 1 838.918 MHz -12.90 dBm Q factor 171.1 T2 1 B41.495 MHz -10.62 dBm Q factor 85.3
L I 4 L [S JL 4 -
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ssamon . FCC RADIO TEST REPORT Report No. : FG4D1914
Occupied Bandwidth
Mode LTE Band 5 : 99%OBW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.08 2.72 2.72 4.50 4.48 9.03 9.01 - - - -
Mode LTE Band 5 : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 - 2.71 - 4.51 - 9.02 - - - - -
TEL : 886-3-327-3456 Page Number 1 A4-5 of 21
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 5

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum t“‘? rectrum l"%‘
Ref Level 30.00 Gem  Offset 11.00 db @ RBW 30 kHz Ref Level 30.00 cbm  Offset 11.00 b = RBW 30 khz
o Att 30de SWT 63245 @ VBW 100kHz  Mode FFT o Att a0 dE SWT 632 ps @ VBW 100kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
™MIL1 16.26 dBm| ™MIL1] 16.90 aBm|
0 N 436.492720 MHzZ 2 . 236.646990 MHzZ
1.093850615 MHz, _ Jon 02 B 1.084611539 MHz
} 1 . P A an L
0 1 i
od L 0 di

20d A TaY 20
VA = VST
aa'ly ey ad
o 30
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 10001 pts Span 2.8 MHz CF 836.5 MHz 10001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 836.49272 MHz 16.26 dam ML L 835.54599 MHz 16.38 dam
T1 1 835.954615 MHz 8.65 dBm Oce Bw 1.093850615 MHz T1 L 835.950654 MHz 8.60 dBm Oce Bw 1.084511539 MHz
T2 1 837.048465 MHz 8.68 dam T2 1 837.044266 MHz 9.27 dam
L I 4 [S JL 4 -

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de SWT 185 ps @ VBW 300kHz  Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.70 dBm) ™M1[1] 15.97 dBm)
- 036.404400 MHz - i 635.901920 MHz
By 2.723127687 MHz 2.723727627 MHZ
PN Y, S i A 1 Tl
10 di T 10 d 7
\ / \
od 0di +
\ /
-10 df \’ -10 d \
2 ™ 20d / \
RSB < A
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 10001 pts Span 6.0 MHz CF 836.5 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.4844 MHz 16.70 dam ML 83530102 MHz 15.37 dam
T1 1 835.141736 MHz 10.31 dBm Oce Bw 2.723127687 MHz T1 L 935.144136 MHz 9.73 dBm Oce Bw 2.723727627 MHz
T2 1 837.864864 MHz 10.82 dem T2 1 837.867863 MHz 9.09 dam
L ] J - \ JU J ) v

Middle Channel / 5SMHz /| QPSK

Middle Channel / 5MHz / 16QAM

[= (¥
Ref Level 30.00 GBm  Offset 11,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11.00 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode FFT b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5.64 dBm)| ™M1[1] 15.05 dBm)
637.339900 MHz 637.821900 MHz
= N Bre 4.508540145 MHz @ . 4.484551545 MHz
g S AA AN I AN Y 104 e .
1
[ i f 3
od # od ' L
/ \ ] \
10 df f ‘\ -10 o 1 \
204 o / = - 20d —+— S
By N R Ap—— AN N
a0 0
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 10001 pts Span 10.0 MHz CF 836.5 MHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.3399 MHz 15.64 dam ML L 837.8210 MHz 15.05 dam
T1 1 834.246225 MHz 10.04 dBm Oce Bw 4.508545145 MHz T1 L 834,251225 MHz 10.36 dBm Oce Bw 4,484551545 MHz
T2 1 838.754775 MHz 9.93 dam T2 1 838735776 MHz 8.48 dam
L I 4 L [S JL -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 5

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

o o
(¥ [¥
Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.76 dBm) ™M1[1] 16.63 dBm)
- M 839.56570 MHz - " 83232440 MHZ,
ey N\/\J\,V\p\}% BE 9.035096490 MHz 7‘/\ r/\/\__o :E\_n_:;\m‘_ 9.013098690 MHZ
10d 104 .
\
P \ 4 / |
a \ 0 +
J \ / \
-10 df -10 d
7 \ 7 <
/
0 i !
- T
a0
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 10001 pts Span 20.0 MHz CF 836.5 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 839.5657 MHz 16.76 dam ML 32,3244 MHz 16.63 dam
T1 1 831.99245 MHz 10.57 dBm Oce Bw 9.03509549 MHz T1 L 831.96645 MHz 10.54 dBm Oce Bw 9.01309869 MHz
T2 1 841.02755 MHz 10.62 dam T2 1 840.97955 MHz 10.22 dam
L I 4 [S JL 4 -

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.21 dBm) 16.46 dBm)
- 096.151710 MHz - 037.621290 MHz
Occ B 1094690531 MHz 2.718928107 MHZ
A
10d ’ £, i 1‘ 104 .
/
o d 0 di /
-10 df -10 d
3
20 d 20 d -
A A o ol W
E Eh)
Fasidiaw —y
hJ Y
-40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 10001 pts Span 2.8 MHz CF 836.5 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 836.15171 MHz 14.21 dBm ML L 837.52120 MHz 16.46 dam
T1 1 835.952935 MHz 8.15 dBm Oce Bw 1.094690531 MHz T1 L 835.146935 MHz 8.70 dBm Oce Bw 2.718928107 MHz
T2 1 837.047625 MHz 6.97 dam T2 1 837.867863 MHz 8.43 dam
L I 4 L [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.51 dBm) 15.24 dBm)
637.910900 MHz 838.59980 MHZ,
= 4.512548745 MHz @ 9.023097690 MHZ
Aan ]l L RV e
10d 104
7 Y 7 )
/ \ ! 1
od ; ’\ od f T
| \ \
-1 d 10 di L it
/ A / Y
204 v 4 20d / 3
A LA - J{\’/“A/ e ‘-/""‘\_/"\/'\‘j\\/\
=l
-40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 10001 pts Span 10.0 MHz CF 836.5 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.9100 MHz 13.51 dam ML 838.5008 MHz 15.24 dam
T1 1 834.241226 MHz 8.51 dBm Oce Bw 4.512548745 MHz T1 L 831.97445 MHz 9.16 dBm Oce Bw 9.02309769 MHz
T2 1 838.753775 MHz 8.18 dam T2 1 840.99755 MHz 8.54 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

o
Spectrum oz ||| Spectrum v
Ref Level 30.00 dBm  Offset 11,40 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PABS | SPURIGHIE GliEk — PABS
. ; ; AES Line _$PURIDUS_LINE_ABS PAB
20 UIB!I'F“H PURIOUS INE_ABS P /‘ 20 GBH‘.‘P {#\ S
10 dBm l \ 10 dBm B
CL- L 0 dBm J ‘
-10 dem { -10 dBm f
SPURIOUS_LINE_ABS ]' ’
-20 dBm \'\ -20 dBm
N
30 dBm ) . I."‘\ -30 dgfnt f \
-40 dem / lk; i 40 di mu s
-50 dem i o , \\ n
O ——— A 0 dem Y S —
o —— 60 dém B
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz §22,98002 MHz -40.43 dem -36.43 06 847,000 MHz 840000 MHz 100 000 kHz e 21,57 dbm _E,WI
823.000 Mrz | 824,000 Mhz 20.000 kHz 523 99950 Mz -24.70 dém -1L.70.d8 849,000 MHz | 850,000 MHz 20,000 kHz £49,00050 MHz -24.19 dBm -11.19 d8
824.000 MHz 826,000 MHz 100.000 kHz 82425275 MHz 21.26 dBm -8.74 dB 850.000 MHz B860.000 MHz 100.000 kHz £850,00500 MHz -49.10 dBm -36.10 dB
S
.
I Ve | 1 w

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Spectrum

Ref Level 20,00 dém  Offset 11.40 dB

Ref Level 30.00 dBm  Offset 11.40 dB Mode Auto Sweep Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
A ' ; ABS Line _§PURIDUS_LINE_ABS PAES
20 dIB!I';“H PURIOUS INE_ABS PABS 20 dbm
10 dBm ooty = 10 darf
[ ] \
0de 1 0@ :
} | | |
-10 dem | -10 dpm !
SPURIOUS_LINE_ABS i
20 dem 4 m -20 gBm l‘
-30 dBm: /ﬂ)p -30 dém “\1’
40 derm sra 40 dBm .
—rt i~
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823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -25.82 dBm -12.82 dB 949,000 MHz 850,000 MHz 20,000 kHz 549,00050 MHz -24.70 dBm -11.70 dB
824.000 MHz 826.000 MHz 100.000 kHz 824.25075 MHz 20.25 dBm -9.75 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -49.73 dbm -36.73 dB
S
il | [ I 1 W
Date: 28.FEB.2025 10:01:11 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 11.40 dB Mode Auto Sweep
SEL Caunt 1007100 SGL Count 1004100
@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGNIECHHEKABS PABS
s . x ABS Li SPURIDUS, INE_ABS PAES
20 ghine —FPURIOUS_|INE_ABS PABS o0 chiNe S
10 dBm _ 10 dbr A \
0de / \ 0 UBJ i
-10 dBm T \
SPURIOUS_LINE_ABS ‘
-20 dBm l ‘
-30 dBm
Pl \-\.‘
40 dem i -40 dBm
LTS k"‘k]‘
50 dBm = = -50 dem e —
. I S Rney SO .
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
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Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
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=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||('Start 839.0 MHz 3003 pts Stop 860.0 MHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | aLimit
815.000 MHz 823.000 MHz 100.000 kHz 82279620 MHz -42,42 dém -29.42 d& £39.000 MHz §49.000 MHz 100.000 kHz 841.25275 MHz .69 dbm ~27.31 dB
523.000 MHz | B94.000 MHz 100,000 kHz 823,35351 MHz ~33.47 dbm -20.47 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,01349 MHz -34.39 dBm -21.39 d8
£24.000 MHz 534.000 MHz 100.000 kHz £28.30070 MHz 2.60 dBm -27.40 dB 850.000 MHz 860.000 MHz 100.000 kHz 851.56344 MHz -41.58 dBm -28.58 dB
L i J CHRNNAND W [ )y ] (T
Date: 28.FEB.2025 11: B 28.FEB.2025 11:07:47

LTE Band 5/ 10MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Date: ZB.NOV

Lowest Channel /| QPSK Middle Channel / QPSK
5p T|[ spect i
Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
INE_ABS PABS 10 dde JRIOUS | INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
. "‘""MWW *Mww
-50 dBm J
70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 790.00266 MHz -55.68 dBm -42.668 dB 30.000 MHz 815.000 MHz 100.000 kHz 800.60016 MHz -56.29 dBm -43.29 dB
860,000 MHz 1.000 GHz 100.000 kHz 989.15000 MHz -55,93 dBm -42,93 dB 860,000 MHz 1,000 GHz 100.000 kHz 995.95000 MHz -55.85 dBm -42.85 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48488 GHz -45.34 dBm -32.34 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95776 GHz -45.17 dBm -32,17 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92376 GHz -40.86 dBm -27.86 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93076 GHz -40.49 dBm -27.49 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.01525 GHz -41.82 dBm -28.82 db 7.000 GHz 9,000 GHz 1.000 MHz 7.00175 GHz -41,87 dBém -28.87 dB&
— _— — —_—
L L J o L L J L
15 15
Highest Channel / QPSK
pec 1 @
Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
" e et rretom, |, _—
-50 dBém ;
-umm!"l
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 790.49328 MHz -56.21 dBm -43.21 dB
860,000 MHz 1.000 GHz 100.000 kHz 999.69667 MHz -55.73 dem -42.73 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.49688 GHz -45.33 dBm -32.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.,90826 GHz -40.77 dBm -27.77 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.03074 GHz -41.99 dBm -28.99 d&
i
I J v

TEL : 886-3-327-3456
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LTE Band 5/ 3MHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
. S n— I N - N - s U P W E—
-50 derr -50 dBm
“ el !
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz | || Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.73016 MHz -55.77 dBm -42.77 dB 30.000 MHz §15.000 MHz 100.000 kHz 797.31297 MHz -55.93 dBm -42.93 dB
860,000 MHz 1.000 GHz 100.000 kHz 999.18333 MHz -55.72 dBm -42,72 dB 860,000 MHz 1.000 GHz 100.000 kHz 978.79000 MHz -55.55 dBm -42,55 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48988 GHz -45.26 dBm -32.28 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49438 GHz -45.35 dBm -32.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -40.81 dBm -27.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93276 GHz -40.83 dBm -27.83 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34266 GHz -41.83 dBm -28.83 db 7.000 GHz 9,000 GHz 1.000 MHz 7.34716 GHz -41,76 dBém -28.76 d&
—_— —_—
)i o )i o
L JL ) L L J
D 2 15:31:3 15:32:47
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
o o e i W R
-50 dBm J' -
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 643.50203 MHz -56.02 dBm -43.02 d8
860,000 MHz 1.000 GHz 100.000 kHz 895.86333 MHz -55.79 dem -42.79 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.97326 GHz -45.14 dbm -32.14 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,92376 GHz -40,96 dBm -27.96 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.03124 GHz -42.01 dBém -29.01 d&
i
JL J
Date: 15:33:59
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LTE Band 5/ 5SMHz

| spe ¥
Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 der -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
-~ g e e ~ — N P VR N
50 dem—4 50 dem—tE
. e
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 616.81203 MHz -56.24 dBm -43.24 dB 30.000 MHz 815.000 MHz 100.000 kHz 627.94922 MHz -56.18 dBm -43.18 dB
860,000 MHz 1.000 GHz 100.000 kHz 906.50333 MHz -55.87 dBm -42,87 dB 860,000 MHz 1,000 GHz 100.000 kHz 968.43000 MHz -55.96 dBm -42,96 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50337 GHz -45.29 dBm -32.29 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.47088 GHz -45.15 dBm -32,15 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95276 GHz -40.95 dBm -27.95 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92476 GHz -40,897 dBm -27.87 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34966 GHz -41.88 dBm -28.88 db 7.000 GHz 9,000 GHz 1.000 MHz 7.32967 GHz -41.81 dBm -28.81 dB
_— —
il . il o
L JL ) L L J
D 2 15 12 15:36:2

Highest Channel / QPSK

Date:

Spec n nv:u
Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
B, ~*
-50 dBém J
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 632.65922 MHz -56.06 dBm -43.06 dB
860.000 MHz 1,000 GHz 100.000 kHz 960.68333 MHz -55.51 dBém -42.51 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.53037 GHz -45.04 dBm -32.04 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -40,90 dBm -27.90 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.234866 GHz -41.83 dBém -28.83 d&
i
JL
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SPORTON LAB.
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Report No. : FG4D1914

LTE Band 5/ 10MHz

| spe ¥
Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 der -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
. s T W P PR RN . e N o PRSI RN
-50 derr -50 dBm
‘ W“J
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 810.51078 MHz -56.08 dBm -43.08 dB 30.000 MHz 815.000 MHz 100.000 kHz 780.48453 MHz -55.85 dBm -42,85 dB
860,000 MHz 1.000 GHz 100.000 kHz 950.79000 MHz -55,60 dBm -42,60 dB 860,000 MHz 1,000 GHz 100.000 kHz 931.14333 MHz -55.60 dBm -42.60 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63634 GHz -45.32 dBm -32.32 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95326 GHz -45.18 dBm -32,18 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97775 GHz -40.98 dBm -27.98 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92976 GHz -40.91 dBm -27.81 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.39465 GHz -41.89 dBm -28.89 db 7.000 GHz 9,000 GHz 1.000 MHz 7.35116 GHz -41,87 dBém -28.87 dB&
_— —_—
)i o )i o
L JL ) L L J
D 2 15 15:40:02

Highest Channel / QPSK

Spec n nv:u
Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
20 dem
-30 dém
-40 dem
PP "
-50 dBém J
-70 des
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz £92.03547 MHz -56.05 dBm -43.05 d8
860.000 MHz 1,000 GHz 100.000 kHz 943,46333 MHz -55.66 dem -42.66 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.95376 GHz -45.16 dBm -32.16 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.97625 GHz -40,85 dBm -27.85 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.33667 GHz -41.88 dBm -28.88 d&
i
JL J
Date: 15:41:15
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ssamon . FCC RADIO TEST REPORT Report No. : FG4D1914
Frequency Stability
Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
Temperature Voltage 2.5 ppm 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0135
30 Normal Voltage 0.0029
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0025
PASS
0 Normal Voltage 0.0122
20 Maximum Voltage 0.0155
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0087

Note: Normal Voltage = 3.88 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.48 V.

TEL : 886-3-327-3456 Page Number 1 A4-21 of 21
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SPORTON LAB.
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LTE Band 7

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 7 / 20MHz

16QAM

RB Size Full RB

64QAM 256QAM

Middle CH 5.28

Full RB
6.06

Limit: 13dB
Result

Full RB Full RB

6.38

PASS

LTE Band 7 / 20MHz /| QPSK

Middle Channel / Full RB

LTE Band 7 / 20MHz / 16QAM

Middle Channel / Full RB
Spectrur (=) Spectrur (=)
Ref Level 30.00 dbm  Offset 11,90 b Ref Level 30.00 cBm  Offset 11,60 0B
lo_att 0 dB__AQT 2ms @ RBW 20 MHz lo_att 0 dB__AQT 2ms @ RBW 20 MHz
@153 view @153 view
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— e
= e
N o
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00 00
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1E- v 1E- <
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1E | 1E 4
£
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|
!
i
oF 2,535 GHz Mean Pwr + 20.00 di oF 2,535 GHz Mean Pwr + 20.00 db
C y Cumulative Distribution Function Samples: 130000 C y Cumulative Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2104 cbm 27,11 dbm 5.07 dB 2.36 dB 4.29 dB 5.26 dB 5.63 dB Trace 1 | 20.06 cbm 27,28 dbm 7.20 dB 3.07 dB 4.93 dB 5.06 dB 5.87 dB
e e —
[T ) Wooop e
LTE Band 7 / 20MHz / 64QAM LTE Band 7 / 20MHz / 256 QAM
Middle Channel / Full RB Middle Channel / Full RB
Spectrur (=)
Ref Level 30.00 cBm  Offset 11,60 0B
lo_att 0 dB__AQT 2ms @ RBW 20 MHz
(@153 view
e
o e
g5
00
1E-
1€ “.
i
‘«
oF 2,535 GHz Mean Pwr + 20.00 di
C y Cumulative Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 19.00 cBm 26,66 dbm 7.85 dB 3.04 0B 5.10 dB ©.36 dB 7.19 dB
—
| CEREREE )

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FG4D1914
26dB Bandwidth
Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.84 4.93 9.84 9.68 | 14.65 | 14.71 | 19.14 | 18.86
Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.94 - 9.75 - 14.44 - 18.70 -
TEL : 886-3-327-3456 Page Number 1 A5-2 of 21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 7

[= (=
v v
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
5.97 dBm)| ™M1[1] 14.96 dBm)
80100 GHZ 2.59620900 GHz,
20 20
T 26.00 dB)| m\h"( 26.00 dB|
g L W | A 4.845000000 MHZ 04 ] P e o e i BN A 4.935000000 MHz
i Q factor | 523.0 I Q factor \ 513.9)
4 | 4 LY
a o
/ | |
f \ X
-10 de . -10 d T
/ \ / \
20 d ‘f 4 20 d / \
/ B / A
<30 By A . o -0 | | T
ki AW CYRVe R W L - o
-40 df -40 di
50 d -50 di
&nd 60 d
CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,533801 GHz 15.37 dem ndB_down 4.845 MHz M1 2.536200 GHz 14.36 dBm ndB_down 4,935 MHz
TL 1 2,532562 GHz -10.58 dBm nd8 26.00 dB T1 L 2.532542 GHz -11.57 dam nd8 26.00 dB
T2 1 2,537408 GHz -10.73 dém Q factor 523.0 T2 1 2.537478 GHz -11.53 dam Q factor 5
L I 4 L [S JL 4 -
ctrum i pectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.82 dBm) ™M1[1] 17.16 dBm)
I 2.5980770 GHZ| ! 2.5383170 GHz
20 1 20
o _nde X 26.00 dB nds X 26.00 dB
g T ke et e T T AN 9.850000000 MHZz 0d N LT N e e A Wy 0.690000000 MHZ|
7 Q factor 257.7 Q factor \ 261.9)
od L 0 d T
d ¥ 3
10 df 10 d ¥ y
f / \
rl \ 20 7 Y
> R T u / \ )
v e
-40 d -40 d
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,538077 GHz 16.82 dBm ndB_down 9.85 MHz M1 2.538317 GHz 17.16 dBm ndB_down 9,69 MHZ
TL 1 2,530005 GHz -9.47 dBm nd8 26.00 dB T1 L 2.530185 GHz -9.51 dBm nd8 26.00 dB
T2 1 2,539855 GHz -8.86 dBm Q factor 257.7 T2 1 2.539875 GHz -8.52 dBm Q factor 261.9
L I 4 L [S JL 4 -
Spectrum i pectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 14.45 dBm)
108340 GHz
= noe 'Y 26.00 dB @ ¥ 26.00 dB
g AT Ve 14.655000000 MHZz 104 Al amf VA N Ay 14.715000000 MHz
Q factor Y 173.3 7 = i 172.0
{
0 d i | 0 d { !
4
i r iz
-10 df -10 d H +
/ / \
20 d ; 20 d 7 )
\
s | N N \
. = - - ~30 gt =
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,539915 GHz 15.28 dBm ndB_down 14.655 MHz M1 2.530834 GHz 14.45 dBm ndB_down L4.71E MHz
TL 1 2,527687 GHz -10.52 dBm nd8 26.00 dB T1 L 2,527717 GHz -11.84 dam nd8 26.00 dB
T2 1 2542343 GHz -10.54 dBm Q factor 173.3 T2 1 2.542433 GHz -11.20 d8m Q factor
L I 4 L [S JL 4
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SPORTON LAB.
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LTE Band 7

[= (=
v v
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 33 dBm)| ™M1[1] 14.25 dBm)
2.5941610 GHZ| 190 GHz
= " 26.00 dB)| @ o ndB 26.00 dB|
10d N Y A P 151410000 W% 12 104 Y B ‘.%gg. P, 18.061000RNI A% iz
1 132.4 T 2 Tatit 134.4
s | va /
!
10 d - -10 di -
! /
20 d f 20 d
[ \ . i L
~ - A " LENTW. TN Y \ .
o S P AT Ty T p 7T U A My
-40 df
50 d -50 di
&nd 60 d
CF 2,535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.534161 GHz 13.33 dam nd8 down 19,141 MHz ML 2.535839 GHz 14.25 dBm ndB_down 18,861 MHZ
TL 1 2,52541 GHz -13.05 dbm nd8 26.00 dB T1 L 2.525609 GHz -11.78 dam nd8 26.00 dB
T2 1 2,54455 GHz -12.92 dém Q factor 132.4 T2 1 2.544471 GHz -12.29 dém Q factor 134.4
L I 4 L [S JL 4 -
ctrum i pectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 2.76 dBm)| ™M1[1] 14.01 dBm)
2.53503000 GHz 2.5359790 GHz
= M1 ndB 26.00 dB @ ¥ nde 26.00 dB
10d A i Bon _mnpmn 4.945000000 MHz 104 Ny £ B 0.750000000 MHZ|
7 @ factor 512.6 7 Q factor ‘\ 260.1
i A i L
a o T
10 df - -10 o ! s
Y !
[ [ \
20 d { 20 d r
/ / (P S )
/ -30 —
o R s e S
- -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,53503 GHz 12,76 dam nd8 down 4.945 MHz ML 2.535079 GHz 14.81 dam nd8 down 9.75 WHz
TL 1 2,532502 GHz -13.19 dam nd8 26.00 dB T1 L 2.530185 GHz -11.62 dam nd8 26.00 dB
T2 1 2,537448 GHz -12.98 dém Q factor 512.6 T2 1 2.539935 GHz -11.10 d8m Q factor 260.1
L I 4 L [S JL 4 -
Spectrum i pectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.34 dBm) ™M1[1] 13.10 dBm)
2.5407240 GHZ| 0000 GHz
= 26.00 dB @ G nd 26.00 dB
104 A — 14.446000000 MHZ| 10 4 o 18.701000000 MHz
i 175.9 I TR AW 135.6
od { 0 ‘J
/
-1 d 10 di f
z0d ‘\ 20d |
-0 - ~ =0 [
L Ay e, v/ At RN N o LA )
-40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.540724 GHz 1234 dam nd8 down 14,445 MHz ML 2,535 GHz 13.10 dam nd8 down 18,701 MHz
TL 1 2,527777 GHz -13.25 dbm nd8 26.00 dB T1 L 2.525689 GHz -12.71 dBm nd8 26.00 dB
T2 1 2, 542223 GHz -13.70 d8m Q factor 175.9 T2 1 2.544391 GHz -12.28 dém Q factor 135.6
L I 4 L [S JL 4 -
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Occupied Bandwidth
Mode LTE Band 7 : 99%OBW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.48 4.49 9.03 9.01 13.39 | 13.47 | 17.87 | 17.81
Mode LTE Band 7 : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.49 - 9.04 - 13.43 - 17.86 -
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SPORTON LAB.
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LTE Band 7

[= [=
v v
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 14.84 dBm) ™M1[1] 13.76 dBm)
- 2.537027800 GHz - 2.534360100 GHz,
4.483551645 MHz e Oce Bw 4.497550245 MHz|
g e anid Ty 104 T n, ’\/\ A bany
7 1
/
! /
0 df 1 0 1 b
/ \ / \
10 df i * 10 d
] \ 7 \
i { \
204 f 20d
! % ] \
AL H‘l LS = -30 ,ﬁ R
- - e A R ATV (P
-40 -40 d
50 df 50 d
-6 df -60 di
CF 2.535 GHz 10001 pts Span 10.0 MHz GCF 2.535 GHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.5370278 GHz 14,84 dam ML 2.5343601 GHz 13.76 dam
T1 1 2.53276722 GHz 9.30 dBm Oce Bw 4,483551645 MHz T1 L 2.53275622 GHz 7.63 dm Oce Bw 4.497550245 MHz
T2 1 2.53725077 GHz 9.28 dam T2 1 2.53725377 GHz 9.76 dam
L I 4 [S JL 4 -
ctrum t"é’ rectrum l"%’
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.17 dBm) ™M1[1 15.75 dBm)
- M 2.59646790 GHz - 2.53560590 GHz
- WA05E B 9.037096290 MHz 9.013098690 MHZ
e [P et e L S AN At oa PN T
i
/ { Y
od 1 od / :
/ {
10 df - -10 o - 3
/ / \
204 ’,‘ \L\, 20d 1
b e el Vo / L\ ™~
e RO T
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 10001 pts Span 20.0 MHz GCF 2.535 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.5364679 GHZ 17.17 dam ML L 2.5356059 GHz 15.75 dam
T1 1 2.53048445 GHz 10.32 dBm Oce Bw 9.03709529 MHz T1 L 2.53051245 GHz 9.97 dBm Oce Bw 9.01309869 MHz
T2 1 2.53952155 GHz 10.90 dam T2 1 253952555 GHz 9.58 dam
L I 4 L [S JL 4 -
Spectrum t"é’ rectrum l"%’
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.94 dBm)
- 52905 - 2.53799070 GHz
: 13.999660034 MHz BE: B 13.477652235 MHz
N A ’
0u e e T w-.\ 04 : /
{
od J | 0d
| | i
-10 df R -10 7 '
| ! \
204 20 d f \
ek " J i
2 o SRy avae e py ]
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 10001 pts Span 40,0 MHz GCF 2.535 GHz 10001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.5290576 GHz 15.31 dam ML 2.5379907 GHz 13.94 dam
T1 1 2.52630467 GHz 9.45 dBm Oce Bw 13.399660034 MHz T1 L 2.52825367 GHz 9.78 dBm Oce Bw 13.477652235 MHz
T2 1 254170433 GHz 10.12 dam T2 1 2.54173133 GHz 8.79 dam
L I 4 [S JL 4 -

TEL:
FAX:
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LTE Band 7

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att a0de SWT iGus @ VBW  1MHz  Mode FFT o Att a0ds SWT i5ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 378 dBm)| ™M1[1] 13.79 dBm)
- 2.59206420 GHz - 2.53685980 GHz
Occ B 17.870212979 MHz Occ B 17.818218178 MHz
. T2 1
10d 5 ‘ 10d / i 2
o / || v / t\
-tod / Z10d | 1
i 1 \
/ 4 i 1
204 { 20 ¥
{ \ R { |
v s Ay " = g
~ AN L AT A A AR AN
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 10001 pts Span 40.0 MHz GCF 2.535 GHz 10001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.5378642 GHz 13.78 dam ML 25358598 GHz 13.79 dam
T1 1 2,5260369 GHz 9.64 dBm Oce Bw 17.870212579 MHz T1 L 2.52609269 GHz 8.59 dBm Oce Bw 17.816216178 MHz
T2 1 2.54390711 GHz 9.08 dam T2 1 2.54391111 GHz 7.83 darm
L I 4 [S JL -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 2.99 dBm)| 84 dBm
2.535604900 GHz
= M1 Occ B 4.491550845 MHz @
. ] T2
di . d L~ -~ 2
10 7 o - 10 7
p f \ 4 /
o 1 + ] i
/ \ /
-10 df -10 d
/ \ '
204 i , 20d
a0 / \ 30
- 1 N e
s N AN ~ M e e L e
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 10001 pts Span 10.0 MHz GCF 2.535 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 25356049 GHz 12.99 dam ML L 2.5375217 GHz 13.84 dam
T1 1 2.53274723 GHz 6.96 dBm Oce Bw 4,491550845 MHz T1 L 2.53046045 GHz 8.66 dBm Oce Bw 9.04909509 MHz
T2 1 2.53723878 GHz 7.55 dam T2 1 2.53950955 GHz 8.13 dam
L I 4 L [S JL -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0de SWT 19ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
12.37 dbm)| MI[1] 1227 dBm
- 53201830 GHZ| - 2.58753170 GHz
) 13.498656134 MHz ™ 17.866213379 MHz
10d A |4 104 1 s 1
7 e v \ AT R e Y Y Y
{
v va | \
f | ] I
-1 d ! “ 10 di ! ‘I
| \ /
z0d ,’ 4 20d 4
/ \ / {
-30d ~ I~ -30 t
\:;. r\.A-»\,«"-.mm A A «l':;"wm Py wﬂ\'r [V Y o )
50 df 50 d
60 d -60 di
CF 2.535 GHz 10001 pts Span 40,0 MHz GCF 2.535 GHz 10001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.5370183 GHz 12.37 dam ML L 2.5375317 GHz 12.27 dam
T1 1 2.52626267 GHz 8.16 dBm Oce Bw 13.438656134 MHz T1 L 252605669 GHz 7.63 dam Oce Bw 17.866213379 MHz
T2 1 2.54170133 GHz 7.21 dam T2 1 2.54392311 GHz 6.50 dam
L I 4 [S JL -

TEL:
FAX:
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886-3-328-4978

Page Number

1 A5-7 of 21



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

Conducted Band Edge

LTE Band

7 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

|| Spectrum c%:
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PARS | SPURIGHEGHBEKARS_ PABS
20 dh’_{_ln BPURIOUS INE_ABS PABS 20 th‘.‘E SPURIOUS _LINE_ABS PA
10 dém fﬂ‘\ 10 dBm ‘ﬂl
ode , l 0 dem l
-10 dem -10 dem l
v [ o -
SPURIOUS LINE ABS , 1 PL r l |
-30 dem | | 0 der-
-40 dBm 0 dBm
M e
50 dBm £
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 aHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz 2494 GHz 1.000 MHz 248130 GHz =41,23 dbm -i6.22 db 2,565 GHz 2.570 GHz 100.000 kHz 2.56968 GHz 19.20 dBm -10.80 db
2,494 GHz 2.496 GHz 1.000 MHz 2,49594 GHz -34.16 dém -21.16 d& 2.570 GHz 2.571 GHz 100,000 kHz 2.57001 GHz 1646 dBm 645 da
2.496 GHz 2.499 GHz 1.000 MHz 249897 GHz -26.55 dem -16.55 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57196 GHz -32.76 dBm -22.76 dB
2,499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -19.52 dém -9.52 dB 5 575 GH= 3 576 GH= 1.000 M2 3.57503 GHz 44,74 dBm 3174 dB
2,500 GHz 2.505 GHz 100,000 kHz 250035 GHz 18.97 dBm -11.03 dB 5.576 CHz 2.505 GHz 1.000 MHz 2.57605 GHz 4557 dBm ~o0.57 dB
Y
) L [ 7]
Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Spectrum c%:
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.90 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHE ClinEk
20 dhp_ln BPURIOUS INE_ABS PABS 20 dhi_‘Ll\P sPURIO INE_ABS PASS
10 dBm 10 dBm
odp s 1 dBm 1
-10 dem {J 10 dBm \l
SPURIDUS_LINE_ABS J 20 dBm [
-30 dBm -30 dem:
=
-40 dBm — -40 dBm T
50 d8m -50 dBm
-60 dBm 60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz || start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency |  PowerAbs | |
2.475 GHz 2.494 GHz 1.000 MHz 2.49396 GHz -36.76 dém ~11.76 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56872 GHiz =66 dom
2.494 GHz 2.496 GHz 1.000 MHz 2.49584 GHz -27.37 dém -14.37 dB 2.570 GHz 2.571 GHz 100,000 kHz 2 57000 GHe 2381 dBm
2,496 GHz 2.499 GHz 1.000 MHz 2.49869 GHz -21.53 dém -11.53 dé 2.571 GHz 2.575 GHz 1,000 MHz 3.67105 GHz 1632 dbm
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -25.45 dBm -15.45 dB 5 575 GH= 3 576 GH= 1.000 M2 2.57507 GHz 32.60 dBm
2.500 GHz 2.505 GHz 100.000 kHz 2.50336 GHz 5.29 dBm -24.71 dB 5.576 CHz 2.505 GHz 1.000 MHz 5 57800 GHz 36,15 dBm
] J i
Date: 3.M P
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LTE Band 7 / 5SMHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

(%]

Offset 12.90 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30,00 dém  Offset 12,00 db

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGLNEKARS_ PAES
o0 thJH sPURIOUS ) INE_ABS PASS 20 dh”‘.‘n SPURIOUS _LINE_ABS PASS
10 dBm ,\ 10 dBm ‘n‘
o ds lj l 0 dem I i
-10 dem I .' -10 dBm ‘ }
SPURIOUS_LINE_ABS ! \ 20 cém J ‘ |
-30 dam £ f 0 dem:
-40 dam #n d
v W
-50 dem I K
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz | (| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:494 GHz 1.000 MHz 249554 GHz -45,24 dbm -20.24 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56969 GHz 18.57 dbm -11.43 db
2.494 GHz 2.496 GHz 1.000 MHz 2,49598 GHz -34.32 dBm -21.32 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57005 GHz -18.18 dBm -8.18 d8
2496 GHz 2.499 GHz 1.000 MHz 2.49898 GHz -27.63 dém -17.63 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -27.55 dam -17.55 d&
2,459 GHz 2.500 GHz 100,000 kHz 2.49958 GHz -16.15 dBm -6.15 dBb 5 £75 GH= 3 576 GH= 1.000 M2 2.57520 GHz 44,19 dBm 31198
2.500 GHz 2.505 GHz 100,000 kHz 2.50033 GHz 18,40 dBm -11.60 dB .576 GHz 2.595 GHz 1,000 MHz 2 57854 GH2 —43.54 dBm 1B 84 B
Y
Il i [ >

MAR . 2025

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.90 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 12.90 dB Mode Auto Sweep

@1 AvgPwr (@1 fvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
o0 dblfie_§PURIOUS LINE ABS pABS 20 chipe_PURIolS LINE ABS PASS
10 dBm 10 dBm
0 dp f 1 dem 1
-10 dem /l 10 dBm \l
SPURIOUS_LINE_ABS [ 20 dem A [
-30 dém § -30 dBm =
-40 dem — -40 dBm g
50 deém -50 dBm
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.506 GHz | |[Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.454 GHz 1,000 MHz 2:49399 GHz -38.28 dBm -13.28 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56904 GHz 4.71 dBm -25.29 dB
2.494 GHz 2.496 GHz 1.000 MHz 2,49583 GHz -29.59 dBm -16.69 dB 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz -24.53 dBm -14.53 dB
2496 GHz 2:499 GHz 1.000 MHz 249861 GHz -23.78 dém -13.78 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57110 GHz -21.37 dem -11.37 d8
2.499 GHz 2.500 GHz 100,000 kHz 2.49999 GHz -27.74 dBm -17.74 dB 5575 CH= 2 576 GHe 1,000 MHz 267501 GHz 3373 dBm 073de
2.500 GHz 2.505 GHz 100,000 kHz 2.50210 GHz 4.39 dBm -25.61 dB 5576 CHz 5 585 GHz 1,000 Mz 5 57616 GHe ~37.17 dbm 1217 db
Y
I it i

3.MAR.2025 10
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LTE Band 7 / 5SMHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur mr)|| Spectrum 7
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
o0 HEFJH sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm (ﬂ'\ 10 cBm ‘n‘
0 da l 0 dém ‘\
-10 dam \ -10 dem j’ -
SPURIDUS_LINE_ABS 'l 20 dém J l [
30 dem | U ﬂ [ 0 dBm "‘
-40 dBm Hl 0 dB|
W, ) | -
50 dBm ¥ i £
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £.454 GHz 1.000 tiHz 2:49350 GHz -45.76 dBm -20.76 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56968 GHz 19.12 dBm -10.68 dB
2,494 GHz 2,496 GHz 1.000 MHz 2,49590 GHz -35,40 dem -22.40 d 2,570 GH= 2571 GHe 100,000 kHz 2 57003 GHe 217,23 dm o3 ds
2.496 GHz 2.499 GHz 1.000 MHz 2.49886 GHz -26.63 d&m -16.63 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.67129 GHz -32.01 dbm ~22.01 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,49998 GHz -18.68 dém -8.68 dB 5 £75 GH= 2 576 GHe 1,000 Mz 2.67500 GHz 4499 dBm 3109 de
2,500 GHz 2,508 GHz 100,000 kHz 2,50032 GHz 18.05 dBm -11.95 d& 5.576 GHz 5 585 GHz 1.000 MHz 5 57743 GHe —45.71 cbm 2071 db,
T
Il i [ i
Date 0s 56

MAR . 2025

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
Spectrur Spectrum
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS
10 dem 10 dém
08 / ) f’dg,r \
-10 dam {l 10 dem ‘l
SPURIDUS_LINE_ABS f 20 dBm [
.30 dom f -30 dem
40 dBm - o -40 dBm M|
50 dBrm 50 dem
-60 dBm -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £:494 GHz 1.000 MHz 249399 GHz -37.91 dém -12.91d8 2,565 GHz 2.570 GHz 100.000 kHz 256823 GHz 4.81 dbm -25.19 db
2494 Gz 2.495 GHz 1.000 MHz 249595 GHz -20.73 dBm -16.73 d8 2.570 GHz 2.571 GHz 100,000 kHz 2.57002 GHz -27.13 dBm -17.13 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49884 GHz -24.38 dBm -14.38 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.67121 GHz -22.15 dbm “12.15 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,49999 GHz -27.94 dém -17.34 dB 5575 CH= 2 576 GHe 1,000 MHz 267507 GHz 3351 dBm 2051 de
2,500 GHz 2,508 GHz 100,000 kHz 2,50047 GHz 4,34 dém -25.66 dB > 576 GHz 5 585 GHz 1,000 Mz 5 57618 GHe ~36.55 dbm 1185 ds
T
i J1 i
9:45:43 3.MAR.2025 10:01:47
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